For Serial Nos.
260,000 & Higher

Alke

MFG. CO. INC.

PART'S MANUAL

LAZER Z HP

CONGRATULATIONS on the purchase of your new Exmark mower. Model No.
This product has been carefully designed and manufactured to give

you a maximum amount of dependability and years of trouble-free Serial No.
operation.

. ) S ) ) Engine Model No.
If additional information is needed, or should you require trained

mechanic service, contact your authorized Exmark equipment Engine Serial No.

dealer or distributor.

If you need to order replacement parts from your dealer, always Date Purchased
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record

the information requested in the following identification table. Paste Label From

Literature Packet Here




EXMARK PARTS PLUS” PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS

o
Distributor bills dealer for part and freight charges where
anplcabe. EXMARK PARTS PLUS®

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply - The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
44” and 48" Deck Group .......covvviieveeiiiieeiiie e 3-4
527 DECK GIrOUP ..oevviieiiiii et 5-6
D= Tor= L €] 0] U] o TSP 16
Electrical Diagram(S).......coeveveriiniiiiiiieieiiiieeeiineeeeens 19-20
Electrical Group ........covivviiiiiiiie e 17-18
ENGING GroUP..cccveiiiii e 15
Front Frame Group ..o 7-8
FUEI GroUPD ...u e 10
Hydraulic Group .......cooiviiiiiiiiiiie e 13-14
Main Frame GrOUP .......ooeeueieeiiiineeeeiie et e e eeees 9
Motion CoNtrol LEVETS .......ovviiiiiiiiieeeeeeeii e 12
Park Brake Group .......cooeoiiiiiiiiiiiiiie e 11



44" and 48" DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 [3296-29 Nut, nyloc 5/16-18................. 10 38 |1-402106-01 Chute widmt, discharge (44" (48" 1
2 |3256-3 Washer, 5/16 std flat............. 6 39 |1-632199-01 Pin widmt, deck strut.................. 2
3 [1-653482-01 Shield, belt .........ccccceerinnnnen. 2 40 |103-1081  Strut wldmt, assembly................ 2
4 |32128-20  Nut, whizlock 5/16-18........... 5 41 |322-3 Screw, 5/16-18 X 3/4 .................. 2
5 |1-800017 Bolt,5/16 x 3¥atap ....coee... 2 42 |3219-6 Nut, 5/8-18 .....ccvveeiiiiieeiiiieeees 5
6 |[3290-357  Nut, whizlock 3/8-16............. 6 43 [1-633029 Sphericalrodend....................... 2
7 |3256-24 Washer, 3/8 SAE flat............ 2 44 |3253-8 Washer, lock 5/8 ..........ccceenee 2
8 |1-613098  Pulley, IdIer........coveevivveenns 2 45 (3217-11 NuUt, 5/8-11 ...ccoiiieeeiiiieeeiiiieee e 2
9 |1-413113 Bushing, Idler.........ccccceeeee. 2 46 |[1-522480-01 Baffle, discharge ..........cccceennees 1
10 |323-11 Screw, 3/8-19 X 2 ¥4 ............ 1 47 11-800344  Screw, 5/8-11 X 6 ....cceevevrireeennnns 2
11 |323-6 Screw, 3/8-16 X 1 ......cccouueeee 1 48 [1-513208 Washer, spring disc. .................. 3
12 |98-5975 Washer, disc spring 3/8 ....... 8 49* |1-413424  Sheave, w/hub 6 5/16” O.D.(@48") .3
13 |1-653189 Plate, Belt guide.................... 1 1-653099  Sheave, w/hub 6” O.D. (44") ........... 3
14 [1-653190  SPaCEr.......ceevvevervrererernnennnnnns 1 50* |1-513016  Bearing........cccccevreveeeiiiininnneneenn 6
15 |1-413099 Pulley, ldler........ccccoeeveeennnnes 1 51 |1-323532  Housing, spindle........ccc.ccooeuunee. 3
16 |1-413308 Belt, deck drive (48").............. 1 52 |1-323528  Spacer, bearing.......cccccceeeevveneen. 3
1-413093  Belt, deck drive (44").............. 1 53 |1-808502 RIiNg, SNAP ....cceiiiuviriiiiaeeeeeiiiieenn 3
17 |3296-39 Nut, nyloc 3/8-16................... 19 54 |1-323533  SPACET....ctiieieeeiiiiiiiieieee e e e 3
18 |3256-4 Washer, 3/8 std flat.............. 1 55 |[1-633573  Guard, bearing-bottom............... 3
19 |1-513034 Bearing, pivot .......ccccvvvreennen. 2 56 |1-807268 Key, machinge .........ccccccevveeeennn. 3
20 |1-633151  Spring, extension ................. 1 57 |103-0957  Shaft, spindle .........cccceevveeeennnnn. 3
21 |[1-634619 Housing, w/brg,spacer,&ring... 3 58 |103-1105 Housing,cutter assy(complete)(48”) 3
22 |1-652192-01 Idler arm wldmt .................... 1 103-1183 Housing,cutter assy(complete)(44”) 3
1-654193  Idler arm wldmt w/bushings..1 59 |323-7 Screw, 3/8-16 x 1 1/4 ................. 18
23 |1-603384  Bushing, idler pivot............... 1 60 |1-323515 Blade, 16.25 notched air foil (48")... 3
24 11-800811  Screw, 7/16-14x11/2......... 8 1-413438  Blade, 16.25 solid air foil (48) ....... 3
25 |32128-37  Nut, whizlock 7/16-14........... 16 ®1-403148  Blade, 16.25 muiching (48")........... 6
26 |1-633447  Chain, deck lift.........ccceeeunnnn. 4 1-403149  Blade, 16.25 low lift (optional)(487) ... 3
27 |1-651312 Deck widmt 1-652311-01 (48" 103-1577  Blade, 16.25 bahia (48)................. 3
w/decals & discharge baffle .1 1-653101  Blade, 15.25 notched air foil (447)... 3
1-654175 Deck wldmt 1-652124-01 (44" 1-653178 Blade, 15.25 solid air foil (44")........ 3
w/decals & discharge baffle.1 ®11-653102 Blade, 15.25 mulching (44")........... 3
28 |3253-7 Screw, 3/8-16 x 31/2............ 1 1-653179  Blade, 15.25 low lift (optional)(44™) ... 3
29 |323-13 Screw, 3/8-16 x 2 3/4 ........... 2 103-1579  Blade, 15.25 bahia (48" ................ 3
30 |32128-33  Nut, whizlock ¥s-20 (48")........ 4 61 [103-0862  Screw, 5/8-18 x23Gr8........... 3
32128-33  Nut, whizlock %-20 (44%)........ 1 62 |302-19 Zerk, ¥4-18 straight..................... 5
31 |[1-543963 Bumper, rubber.................... 1 63 [103-1069-01 Strut widmt..........cccvvreeirneeannnen. 2
32 |322-2 Screw, 5/16-18 x 5/8 ............ 2 64 |321-1 Screw, ¥-20 X 3/8 (48") ....eveeneen. 4
33 |98-5961 Screw, 3/8-16 x4 gr 8.......... 3 321-1 Screw, ¥-20 X 3/8 (44" ...ccuvveeeen. 1
34 |[1-603602  Bushing, roller............c......... 3 65 |1-654550 Deck complete service (44%)........ 1
35 ([1-603299 Roller, anti-scalp .................. 3 1-654551 Deck complete service (48")........ 1
36 |[1-373034  Washer, swivel..................... 3 66 |103-0865  Washer,spring disC .................... 3
37 |322-5 Screw, 5/16-18 x 1.............. 2

¢ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483(48") & MK443(44")
Exmark red touch up spray paint — P/N 1-850337
* Use antiseize on bore of sheaves & bearings.




44" and 48" DECK GROUP

Torque to
115-120 ftdbs

|65




52" DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. | Part No. Description Req'd.
3296-29 Nut, nyloc 5/16-18 ............. 10 35 [1-603299  Roller, anti-scalp ................ 5
2 [3256-3 Washer, 5/16 std flat ......... 6 36 |1-373034  Washer, swivel................... 5
3 [1-653482-01 Shield, belt.............cccoveen.. 2 37 |[322-5 Screw, 5/16-18 x 1.............. 2
4 132128-20  Nut, whizlock 5/16-18........ 7 38 |1-652375-01 Chute widmt, dishcharge ...1
5 |1-800017 Bolt, 5/16 x 3 Yatap ........... 2 39 |1-632199-01 Pin wldmt, deck strut.......... 2
6 [3290-357  Nut, whizlock 3/8-16.......... 8 40 [103-1081  Strut wldmt, assembly........ 2
7 |3256-24 Washer, 3/8 SAE flat......... 2 41 [322-3 Screw, 5/16-18 x 3/4........... 2
8 [1-613098  Pulley, Idler.........cccceeeeeeen.. 2 42 |[3219-6 Nut, 5/8-18 ....cccvevvvvirene 5
9 |[1-413113 Bushing, Idler .................... 2 43 |1-633029  Spherical rod end............... 2
10 |323-11 Screw, 3/8-19x2 ¥ ......... 1 44 13253-8 Washer, lock 5/8................ 2
11 |323-6 Screw, 3/8-16 X 1 .............. 1 45 13217-11 Nut, 5/8-11 ...ccvvvevviiereenen 2
12 [98-5975 Washer, disc spring 3/8..... 10 46 |1-602913-01 Baffle, discharge................. 1
13 |1-653189 Plate, Belt guide. ................ 1 47 |1-800344  Screw, 5/8-11 X 6............... 2
14 [1-653190  SPaCEr...cccceeeviivvvriereeennnnns 1 48 |1-513208 Washer, spring disc. .......... 3
15 |1-413099  Pulley, Idler..........ccuueenneee. 1 49* |1-653386  Sheave, whub 6.71”O.D ..... 3
16 |1-653368  Belt, deck drive.................. 1 50* |1-513016 Bearing.......ccccccceeerrvinvnnnnnn. 6
17 |[3296-39 Nut, nyloc 3/8-16 ............... 19 51 |1-323532  Housing, spindle................. 3
18 |[3256-4 Washer, 3/8 std flat ........... 1 52 |1-323528  Spacer, bearing.................. 3
19 |[1-513034  Pivot, Bearing ..........cccee..... 2 53 [1-808502 RiNg, SNAP....ccceeeerrriurrrenannn. 3
20 [1-633151  Spring, extension............... 1 54 |1-323533  Spacer......cccccccveeeeeiiiinnnnn, 3
21 [1-634619 Housing,w/brg,spcr,&ring .. 3 55 |1-633573  Guard, bearing-bottom....... 3
22 [1-652192-01 Idler arm widmt.................. 1 56 |1-807268 Key, machine ..................... 3
1-654193  Idler arm widmt w/bushings1 57 |103-0957  Shaft, spindle ..................... 3
23 [1-603384 Bushing, idler pivot............ 1 58 |103-1184 Housing,cutter assy(complete) . 3
24 |1-800811  Screw, 7/16-14x11/2 ...... 8 59 ([323-7 Screw, 3/8-16 x 1 1/4......... 18
25 |32128-37 Nut, whizlock 7/16-14 ........ 16 60 ([1-633482 Blade, 18.0 notched air foil ... 3
26 [1-633447  Chain, deck lift.................. 4 1-613251  Blade, 18.0 solid air foll....... 3
27 |1-654478  Deck widmt 1-652418-01 w/ * 11-633484  Blade, 18.0 mulching............ 3
decals & discharge baffle .. 1 1-633485  Blade, 18.0 low lift(optional).. 3
28 |1-800805  Screw, 3/8-16 x 31/2 ........ 1 103-1578  Blade, 18.0 bahia ............... 3
29 |323-13 Screw, 3/8-16 x 2 3/4 ........ 2 61 |[103-0862  Screw, 5/8-18 x 2% gr 8....3
30 [32128-33  Nut, whizlock ¥4-20............ 4 62 |302-19 Zerk, ¥2-18 straight............. 5
31 [1-543963  Bumper, rubber ................. 2 63 [103-1069-01 Strut wldmt...........cccuvvveeenen. 2
32 |322-2 Screw, 5/16-18 x 5/8 ......... 3 64 |[321-1 Screw, ¥4-20 X 3/8 .............. 4
33 |98-5961 Screw, 3/8-16 x4 gr 8....... 5 65 |[1-654552  Deck complete service....... 1
34 [1-603602  Bushing, roller ................... 5 66 |103-0865 Washer,spring disc............ 3

« Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523

Exmark red touch up spray paint — P/N 1-850337
* Use antiseize on bore of sheaves & bearings.




52" DECK GROUP

65

115-120 ft-lbs



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.

1 1-652023-03 Lever wldmt, lift.................... 1 33 103-0063 Seal, bearing........ccocoevveeenn. 4

2 1-633295  Girip, liftlever .......cccccvveeeee.. 1 34 | 1-633585  Bearing, cOne..........cccuvvveeen.. 4

3 1-652027-03 Arm wldmt, deck lift.............. 1 1-633584  Bearing, CUP.....ccccccvveerrrinnnnnn 2

4 1-633325  Spring, compression............. 1 35 | 1-633579  Spacer, front caster ................ 2

5 3256-24 Washer, 3/8 SAE.................. 1 36 | 103-0064  Wheel & tire assy......ccccceeeens 2

6 3296-39 Nut, nyloc 3/8-16................... 3 1-633002  Tire, 13x5.0-6 4 ply ........c......... 2

7 1-633068  Arm, deck lift.........ccceeernnnnn, 2 103-0070  Wheel......ocoevviviiiiiiiiiieiie, 2

8 1-808284  Clevis, pin 3/8 X 1 .......cc.ee.... 2 37 | 325-36 Screw, ¥-13 X7 1/2....cccuee. 2

9 1-806003  Hairpin, cotter ..........ccccveeenn. 2 38 | 1-632511-01 Caster widmt.........ccccvvvveeernnnns 2
10 | 323-9 Screw, 3/8-16 x 1 3/4 ........... 1 39 | 3296-45 Nut, nyloc ¥%2-13 (light thin) ...... 2
11 1-653230-01 Plate, deck lift............ceeeee.. 1 40 | 1-543511  Seal, grease......ccccccevecvvvveennnn. 2
12 | 323-13 Screw, 3/8-16 x 2 3/4............ 1 41 | 1-543509  Bearing cone, tapered roller....4
13 1-633082  Bushing, lift lever .................. 1 1-543508  Bearing cup, tapered roller .....4
14 | 1-652235-01 Plate widmt, deck lift ............ 1 42 | 1-633508  Washer, spring disk ............... 6
15 | 3290-357  Nut, whizlock 3/8-16 ............. 15 43 | 3296-51 Nut, nyloc %-10........ccccvvveennee 2
16 1-633097  Hitch pin w/lanyard ............... 1 44 | 1-543513  Cap, grease ......ccoevcvvveeeeeeennans 2
17 | 323-6 Screw, 3/8-16 X 1.........ccu.ee. 1 45 | 1-633553  Pad, anti-skid ..........c.cccvvrenen 2
18 1-413088 Bushing, lift lever .................. 1 46 | 99-3869-01 Floorpan.......ccccceeevivvvvvennneennnn 1
19 103-1250  Frame widmt, front 447/48”"...1 47 | 3229-10 Bolt, carriage ¥%-20 x 1/2......... 10

103-1251  Frame wildmt, front 52”......... 1 48 | 3230-1 Bolt, carriage 5/16-18 x 3/4.....2

20 | 32151-103 E-MNQ..ccciiivieiiiiieeiiiieeesneeen 7 49 | 32128-20  Nut, whizlock 5/16-18.............. 8
21 | 3256-29 Washer, 7/8 SAE flat............ 6 50 | 32128-33  Nut, whizlock %-20.................. 10
22 | 1-652013-01 Shaft widmt, deck lift LH ...... 1 51 | 322-3 Screw, 5/16-18 x ¥4 (44°& 48")...6
23 1-652014-01 Shaft wldmt, deck lift RH...... 1 52 | 3256-3 Washer, 5/16 SAE flat(44"&48") 4
24 | 302-19 Zerk, ¥4-28 straight ............... 5 53 | 98-5975 Washer, 3/8 disc spring.......... 12
25 | 3217-11 Nut, 5/8-11 regular................ 8 54 | 3256-27 Washer, 5/8 SAE flat .............. 2
26 1-633441  Swivel, deck mount............... 4 55 | 99-3868-01 Floorpan, front...........ccccceenneeee 1
27 | 3118-6 Jam nut, 5/8-11.........cccc...... 4 56 | 323-7 Screw, 3/8-16 x 1 1/4............... 12
28 | 1-805517  Washer, 5/8 std flat .............. 2 57 | 1-653049  Hinge, floorpan (piano) ........... 1
29 | 1-653011 Rod, deck lift.........cccvvvvereeennn. 2 58 | 99-3870 Bracket, floorpan..................... 2
30 | 1-653009  Spring, deck support............. 2 59 | 1-811010  PlUG..ccciiiiiiiiiieieeiiiiieeee e 2
31 | 103-0068  Caster wheel assy ................ 2 60 | 1-806005  Hairpin, cotter (service only)...1
32 | 1-633581  Spacer, bearing .........cccee..... 4 61 | 323-8 Screw, cap HH3/8-16 x 1 1/2..1

Exmark red touch up spray paint — P/N 1-850337




FRONT FRAME GROUP




MAIN FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-0287  Seat,complete w/armrests1 20 | 322-3 Screw, 5/16 =18 X %.......... 3
2 1-643255  Track, seat (4" adjust.).....1 21 | 1-653010 Wheelltire assy (44"deck)....2
3 1-543401  Spacer, seat track............ 2 1-653159 Wheelltire assyg &s2"deck) . 2
4 103-0292  Cushion, armrest (RH).....1 1-653158  Wheel (44" deck) .............. 2
*103-0291  Cushion, armrest (LH)...... 1 1-653161  Wheel (48" & 52" deck).....2

5 103-0289  Cushion, backrest............ 1 1-653160  Tire, 23 x9.5-124 ply ....... 2
6 103-0290  Cushion, seat .................. 1 22 | 3256-23 Washer, flat 5/16 SAE ...... 4
7 1-632187-03 Frame, seat mount.......... 1 23 | 1-807513  Bolt, carriage #10-24xY%>....2
8 323-39 Screw, 3/8-16 X 5............. 2 24 | 1-513592  Ball, (red) throttle cable.....1
9 32128-20  Nut, whizlock 5/16-18....... 12 25 | 1-633696  Cable, throttle.................... 1
10 3296-29 Nut, nyloc 5/16-18............ 3 26 | 1-653089-03 Bracket, instrument panel.1
11 1-653495 Rod, seat hold up............. 1 27 | 3296-2 Nut, nyloc #10-24.............. 2
12 322-5 Screw, 5/16-18 x 1............ 3 28 | 1-513658 Bumper .....cccocciiiininn, 2
13 103-0712-03 Frame, engine deck......... 1 29 | 1-523420  Bumper, rubber................. 2
14 3296-42 Nut, nyloc ¥2-20................ 2 30 | 1-633859 Seatframe........cccccecvnneen. 1
15 242-50 Nut, wheel %2-20................ 8 31 | 322-2 Screw, 5/8-18 x 5/8........... 6
16 3296-39 Nut, nyloc 3/8-16.............. 2 32 | 1-303335 Tie, plastiC.....cccceeeeeviinnnnnnn. 1
17 1-652242-03 Console widmt, front........ 1 33 | 3256-3 Washer, flat std 5/16......... 2
18 103-0724  Panel,instrument w/decals 34 |103-0284 Tab . 2
(103-1194-03) ....cccvvveennee 1 35 | 322-7 Screw,HHC 5/16-18x1%:...2

19 1-603336 Cable, choke..................... 1 36 | 1-633349  SPring.......cccccceeeeeeeeiinnnnen. 2

*Not Illustrated

Exmark black touch up spray paint — gloss black




FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-303077 Clamp, fuel line..........cccoovveennee 6 10 1-805005 Washer, lock 1/4..........cccuee.
2 |0 Kohler Part No. 2405002 Fuel filter ......... 1 11 3256-23 Washer, 5/16 SAE ..................
Kawasaki Part No. 49019-7001 Fuel filter.....1 12 3296-47  Nut, nyloc 5/16-18...................
3 1-543526 Fuelline......cccocceeeeiiiiiiiiiiineenn. 2 13 1-633349 Spring, fuel tank...........c..........
4 103-0216 Fuelline.....ccccoceeeiiiieniiiiieeens 1 14 1-633023 Stud, fuel tank........cccccvveeeennee
5 1-633347 Valve, fu€l.......cccceeevivieeiiiiinnens 1 15 |[* 1-653568 Tank, fuel (LH).......c.ccccvvveennee
6 1-303335 Plastic tie (large) ........cccvveeeenn. 1 1-653569 Tank, fuel (RH).........cccvvveeeenn.
7 1-513645 BuUShing.......ccccccceeiiiiiiiiiiineaenn. 2 16 1-513508 Cap, fuel tank..........cccceeeeeennn.
8 1-543277 Elbow, strainer ..........cc.e... 2 17 1-543296 Grommet, fuel line ..................
9 322-3 Screw, 5/16-18 x 3/4............... 4

* Not lllustrated

Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on stud threads going into tank.
[ORefer to Engine Owner’s Manual (Fuel filter Must be 15 Micron or smaller).

-10-




PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-652073-03 Crank widmt, brake............. 1 17 103-0352-03 Bracket, brake 44"/48" .....2
2 3272-10 Pin, cotter 1/8 x 3/4.............. 4 * 103-0353-03 Bracket, brake 52"........... 2
3 1-633131  YOKE ..oovivieieiiieeeeiiieee e, 4 18 1-633144  Pin, trunion .........c..cccueeeee 2
4 1-808285  Pin, clevis 3/8 x 1 1/8 .......... 4 19 3256-4 Washer, 3/8 std................ 4
5 3219-3 Nut, 3/8-24.....ccoceiiiiiiiienen. 8 20 1-633454  Spring, brake rod............. 2
6 103-0356  Rod, brake..........ccccerernnen. 2 21 323-4 Screw, 3/8-16 X 3/4.......... 9
7 1-653068  Spacer (long) 44"/48" deck . 4 22 1-653074-03 Lever, brake..................... 1
*1-653380  Spacer (long) 52" deck ....... 4 23 1-633268  Grip, brake lever.............. 1

8 3257-42 Woodruff key, 5/16 x 1 ........ 1 24 1-653069  Spacer(short) 447/148” deck 4
9 325-13 Screw,%2-13x3.25 G5(44°248") 8 *1-653381  Spacer(short) 52" deck .....4
1-800348  Screw, ¥%2-13x4.25 G5 (52"). 8 25 3253-7 Washer, lock %................ 8

10 103-0355 Band, brake.............cccuveeeen. 2 26 103-0131  Nut,sq.reg. ¥2-13UNC-2B.8
11 103-0590  Hub & drum w/studs, plated 2 27 1-633102 Bearing, flange................. 4
1-633926  Stud, wheel..........ccvvrenneen. 8 28 3290-357  Nut, whizlock 3/8-16........ 8

12 1-809036  Nut, slotted 1.00-20............. 2 29 1-652085  Shaft widmt, brake........... 1
13 1-806800  Pin, cotter 9/64 x 1 1/2 ........ 2 30 1-653061 Linkage, brake handle.....1
14 103-0374  Retainer, brake band........... 2 31 1481 Zerk, grease...........cccvvveee. 2
15 103-0384  Spacer......cccccceveeeeeiiiiiieeenn. 6 32 98-5975 Washer, disc spring 3/8...1
16 322-9 Screw, 5/16-18 x 1.75......... 6 33 1-523157  Washer, spacer............... 2

*Not Illustrated
Exmark black touch up spray paint — gloss black

-11-




MOTION CONTROL LEVERS

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 103-0632  Handle w/grip (RH) .......... 1 15 |[322-6 Screw, 5/16-18 x 1 1/4........ 4
¢ 1-634259  Handle w/grip (RH) .......... 1 16 |1-603737  Bolt, (neutral return)........... 2
103-0410-03 Handle, motion cntrl (RH) 1 17 |1-603807  Spring, (neutral return)....... 2
¢ 1-632193-03 Handle, motion cntrl (RH) 1 18 [1-603735  Bushing,nylon(reverse ind.)2
*103-0631  Handle w/grip (LH)........... 1 19 |[1-804524  Nut, 5/16-24 (LH) ............... 2
¢ 1-634258  Handle w/grip (LH)........... 1 20 |1-653046  Link, pump control.............. 2
103-0409-03 Handle, motion cntrl (LH). 1 21 |3290-357  Nut, whizlock 3/8-16........... 8
¢ 1-632191-03 Handle, motion cntrl (LH). 1 22 |1-653316  Pin, Damper Anchor........... 2
2 1-633257  Grip, motion cntrl handle..2 23 [3256-23 Washer, 5/16 SAE ............. 4
3 323-6 Screw, 3/8-16 x 1............. 4 24 132120-35  E-NNQ.cccccieniieiiiieiieeniee 2
4 98-5975 Washer, disc spring 3/8...4 25 [1-523027  Damper ....cccccceeeeieicievnnnenenn 2
5 103-0407  Arm, control shaft............. 2 26 [1-403180  Screw, 5/16-18x1Y4 special 4
* 1-633177  Arm, control shaft............. 2 27 |1-633102 Bearing, flanged................. 4
6 323-9 Screw, 3/8-16 x 1 3/4....... 6 28 |1-652467 Bracket, motion control(LH). 1
7 1-652466  Bracket, motion cntrl (RH)1 29 |3256-2 Washer, 1/4 ......cccocevveeeeins 2
8 3296-39 Nut, nyloc 3/8-16.............. 6 30 ([3219-2 Nut, 5/16-24 .......coccveveenne 10
9 323-4 Screw, 3/8-16 x 3/4.......... 8 31 |3220-2 Nut, jam 5/16-24 ................ 2
10 32128-20  Nut, whizlock 5/16-18....... 12 32 |1-303105  YOKE....ocooooviieririrenineennee 2
11 |#1-803022  Setscrew, 5/16 x 5/8........ 2 33 [1-808280 Pin,clevis5/16 x 1............. 2
12 1-653092  Arm, pump control ........... 2 34 |3272-5 Pin, cotter 3/32 x 1/2........... 2
13 3256-3 Washer, 5/16 std.............. 4 35 |1-543017 Balljoint (RH)........cceeueeene 2
14 1-633152  Balljoint (LH) .....cceeneneee 2

*Not lllustrated

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews

Exmark black touch up spray paint — gloss black

e Components required for units with older motion control assemblies (Identified by 2 holes in upper portion of motion control
shaft - item 5)
Components required for units with newer motion control assemblies (Identified by 3 holes in upper portion of motion control
shaft - item 5)




HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1-513167 Cap, hydraulic reservaoirr............. 1 27 1-513840 Elbow, 90° ....coooivviieiiieee, 2
2 1-523103 Gasket, tank cap ....cc.ccoeevevvvnnnen. 1 1-603921  O-fNG eeveevveivieeeee e 1
3 321-15 Screw, ¥4-20 X 2 1/2 .....uvveeee. 2 28 1-603841  Pump, hydro..........occvvvveeenn. 2
4 312128-33 Nut, whizlock ¥4-20 ................... 2 29 1-413273  Hose, lo pressure................... 2
5 |*1-512166-03 Reservoir, hydraulic fluid .......... 1 30 1-653187 Hose, RHrear 44" & 48" ....... 1
6 1-603987  EIbow, 90° .....c.covoviiiieiieerneee 1 1-653437 Hose, RHrear 52"................. 1
7 1-654320  Hose, supply.....cccceeeeeriniiiinennnn. 1 31 3290-357  Nut, whizlock 3/8-16.............. 7
8 1-654509 Hose, charge line...................... 1 32 323-7 Screw, 3/8-16 x 1 1/4 ............ 4
9 322-5 Screw, 5/16-18 X 1.......cccuvveeeen. 2 33 1-513034  Bearing......ccccocceeeeeriveeeeninnnn 2
10 1-513510 Connector, male ............c.c.c..... 1 34 1-652142-03 Arm widmnt, idler .................. 1
11 |*1-603720 Head, filter ......ccccoovvevivviiiiennn, 1 35 302-40 Zerk, 90° ¥%4-28 .....ooovvierineene 1
12 32128-20  Nut, whizlock 5/16-18............... 2 36 1-603044  Bushing, idler pivot. ............... 1
13 1-513211  Element, oil filter...........c.c.ocee.. 1 37 3256-4 Washer, 3/8 std flat............... 1
01-523541  Element, ail filter (winter)........... 1 38 323-13 Screw, 3/8-16 x 2 3/4 ............. 1
14 1-653186 Hose, RH front 44” & 48" .......... 1 39 323-9 Screw, 3/8-16 x 1 3/4 ............ 2
1-653436  Hose, RH front 52" .................. 1 40 1-603843  Pulley, idler........cccceeeeriinnnnen. 1
15 1-653409 Hose, LHtop 44" & 48"............. 1 41 3256-24 Washer, 3/8 SAE flat............. 1
1-653434  Hose, LHtop 52" ........cccvvveeeen. 1 42 1-654143  Arm, idler w/bearings............. 1
16 1-633605 Elbow, 90° (RH)......ccccvcvvernenne 2 43 1-807272 Key5x5x25mm ............. 2
1-603919  BOSS O-1NQG ..cocvvveeeeeeeeeeiiiieen. 1 44 1-803050  Setscrew, .312-18 x .75......... 4
1-603992  Flare O-riNg .....ccoovevvverireeeineens 1 45 1-653156  Sheave, pump drive 44"&48".2
17 1-523328  Wheel motor.........cocovvvvverneenns 2 1-413010  Sheave, pump drive 52" ........ 2
1-000139  Kit, bearing ........ccccoovveviininnns 1 46 1-603414  Spring, extension................... 1
1-000099  Kit, S€al.....cccocvverveerriieireenrees 1 47 3296-39 Nut, nyloc 3/8-16 ................... 1
18 1-603990  Adapter, straight thread............ 4 48 1-653163  Belt, pump drive 44°&48"....... 1
1-603920  BOSS O-lNQG ..ovevvveerrieiinierneenns 1 1-653416  Belt, pump drive 52" .............. 1
1-603992  Flare O-riNg .....ccoovevvverireeeineens 1 49 1-801063  Screw, ¥%-20 x 2 pan head ....2
19 1-603989  Elbow, 90° ........ccvviiiiicienee 2 50 3296-42 Nut, nyloc ¥%-20 ..., 2
1-603923  O-FfiNG.reierireeireieeeeniee e 1 51 1-613073  Grip, dump valve. ................... 2
20 1-632285 Hose assy, lo press. 11.5" gray 1 52 1-213069  Washer, #10x 1 1/2............... 1
21 1-654144  Hose, case drain ...................... 1 53 98-5975 Washer, disc spring .............. 1
22 1-632286  Hose assy, lo press. 4.5" gray..1 54 1-603988  Elbow, 90° .....cccceeeevvviiiieennn, 1
23 1-603826  Clamp, hose (1/2).........cccuvuneen. 3 55 1-603496  Bushing, idler......................... 1
24 1-603722  Fitting, hose tee (1/4 1.D. hose) ..1 56 1-653410 Hose, LH bottom 44” & 48" ...1
25 1-603827  Clamp, hose (5/8).................. 5 1-653435 Hose, LH bottom 52"............. 1
26 1-603721  Fitting, hose tee (3/8 1.D.)......... 1 57 1-633786  Elbow 90° long stem (LH) .....2

Use Teflon Pipe Sealant or equivalent on hydraulic reservoir and filter head fittings.
Use only for operation below 32°F (0°C)

Exmark red touch up spray paint — P/N 1-850337

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-13-




HYDRAULIC GROUP

38

-14-



ENGINE GROUP

17 HP KAW - OIL DRAIN

52" DECK
ONLY

ITEMS 40,41,42
INCLUDED WITH
MUFFLER KIT
(ITEM #6)

s

Ref. : .
No. | Part No. Description Req'd No. | Part No. Description Req'd.
1 1-652146-03 Strap wldmt, engine quard ....1 22 1-653035 Sheave, pump drive ............. 1
2 32128-20  Nut, whizlock 5/16-18............ 19 23 103-0690  Clutch ..ccocvvvveviiiieeiiiee e, 1
3 322-3 Screw, 5/16-18x3/4 (44°&48”) ..14 24 1-603610  Washer, disc spring 7/16....... 2

322-3 Screw, 5/16-18x%4 (527)......... 6 25 |e 3212-12 Screw, 7/16-20 x 3 (Kaw) ...... 1
4 1-653095-03 Shield, eng. guard (44"& 48") 1 ¢ 3212-10 Screw, 7/16-20 x 2 1/2(Koh)..1
5 1-653093-03 Strap, engine guard............... 1 26 1-303335  Plastic tie (large).........ccceee... 2
6 103-1554  Muffler kit (17hp Kaw) ........... 1 27 1-303334  Washer, spring disc............... 4
103-1555  Muffler kit (18-23hp Koh)....... 1 28 3256-23 Washer, 5/16 SAE flat(44'&48")3
103-1556  Muffler kit (19-23hp Kaw)...... 1 3256-23 Washer, 5/16 SAE flat (527)..11
7 1-653196  Bracket, muffler support........ 1 29 1-653565  Shield, heat (17hp Kaw) ........ 1
8 3256-3 Washer, 5/16 std flat ............ 1 1-653539  Shield,heat(except 17hp Kaw)1
9 3296-29 Nut, nyloc 5/16-18 (Kaw)....... 4 30 3230-1 Bolt, carriage 5/16-18 x 3/4....3
32128-20  Nut, whizlock 5/16-18 (Koh) ..4 31 3296-29 Nut, nyloc 5/16-18................... 3
10 322-9 Screw, 5/16-18 x 1 3/4........... 4 32 1-653549  Counterweight, 60# (52")......1
11 1-543064  Pipe Nipple (Koh) ........cc....... 1 33 322-7 Screw,CapHH 5/16-18x1%4(52") .. 8
12 1-303428  Elbow, 90° (Koh) .......cccevveee. 1 34 1-413505 Valve, oil drain..........cccceeueee. 1
13 1-523406  Bushing, seat mount.............. 1 35 1-413506  O-fiNG wevveeeevieiiieeee e eeeeieeeee 1
14 1-613235 Washer.......cocccceeiiiiiiiiienenenn, 4 36 1-414507  Kit, oil drain valve .................. 1
15 1-633545  Spacer, grommet................... 2 37 103-1366-03 Deflector,lower frame............. 1
16 1-633630  Grommet.....cccceeeviivieeeiiinennnne 2 38 322-2 Screw, 5/16-18 x .625 ........... 3
17 1-633543-03 Strap, clutch/brake................. 1 39 1-653290  Gasket, (17 hp Kaw).............. 2
18 322-22 Screw, 5/16-18 x 3 1/2........... 1 1-653291  Gasket, (18-23 hp Koh)......... 2
19 322-6 Screw, 5/16 NC x 1 1/4.......... 1 1-653313  Gasket, (19-23 hp Kaw) ........ 2
20 1-807259  KeY..ooooieiie 1 40 103-1513  Arrester, spark 1.25............... 1
21 1-543214  Spacer, crankshaft ............... 1 41 103-1514  Clamp,arrester....................... 1

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt
Exmark black touch up spray paint — gloss black

-15-




DECAL GROUI;’

/

f&; A cAUTION

THROTILE /N DANGER
s e

e
@EUM
g engine:
* o it bogenen o O - BoNOT peraic b en endooed aree
i ook poi 6 "
- "o%mmu".ﬁ-"\'ﬂ sl Do Notcamy passangans %‘
- PTO switch must be off : ~ Aviod blades uniesa blades and engine are stopped

ook e + Koop allpaople and pes outofarva when mawing
TGNITION + Throwe bjecis or Blada Contact

- FT0 swikch st be " = o
CHIKE O can causs Serious Inury o Deah y »

- mu o
nouiral lock posifion

* KEEP ALL GUARDS AND SHELDS INPLICE » Use exrems cauton when operang on slopos
-wo:plrkn:dﬂwe unless park PTo » DoNOT aparata on dopas graater than 15°
@ s éngay + Aveid suclden strts when taveling uphil
- Haaring profecion recammendad ( A\ WARNING | 4 |. " o 5
Disengage PTO, en brake, shut of » Execute ums siowy
”‘gf‘umw&%mmg adleiments, » Diivo slower on slopas
senving or deaning * DoNOT mow watslapes:

4 6 %

10

e A CAUTION |
2 hEDG WHUTGURD « Loosa o Damaged Blade Bolt may alow biade fo come &WARNHNG
£ S MOBIL1 SAE 1550 WAKE. out o under deck at HIGH SPEED.
4 ABIEX4BALT - Replacs Blade Bol afier strking @ foreion cbiect DO NOT OPERATE WMITHOUT D AN] GE R
H Yowrevoer| | uwmee i * Torgqu DISCHARGE DEFLECTOR OR N
§ T < CAITION ENTIRE GRASS COLLECTION KEEP HANDS and FEET AWAY
* MUST BE GRADE S SYSTEM IN PLACE, DONGT
~ BCLT AND WAGHERE MUST |
'BE INTALLED A3 SHOWN
N DIAGRAM TORGUE NUT
. © TOBAFTIEE

REMOVE GRASS CATGHER UNTIL
BLADES HAVE STOPPED. - \/

FRONT OF
413003 447 MOVER CHECK/SERVICE REFERENCE AID

ANTI-SCALP ROLLER
JSTMENT
FOR NORMAL OPERATING CONDITIONS, PLACE
ROLLERS N POSITIONS SHOWN FOR 34" 10}
'GROUND CLEARANCE.

13

] P—— ACAUTION % 4 GREASE LUBE POINTS AT TNTERVALS. SHOW

| b oNoRIE 1 5 (D) CHECK HYDRALLIC FLUID AT INTERVAL SHOWN,

j "™ byt CUSE ONLY MOBIL L 154-50 SYNTHETIC MITOR OIL.)

i ﬁ - TETEMG oo (DSEE ENGINE PERATLRS MANUAL FIR SERVICING ENGINE.

CHECK TIRE PRESSURE - 13 PSI AT INTERVAL SHOMN
FOR MAXIMUIN PLOTATION. ROLLERS WAYEE
POSITIONED LOWER, BT MUSTMANTAN AMNMUM
OF 14" OROUND CLEARUNGE, NEVER P

‘THE ROLLERS TOSUPPORT IHENOWER DEX.

SEE DPERATORS MANUAL FOR ADDITIONAL DETAILS

=y
40 HOLRS W/ ZERK Vi
YEARLY WA ZERK

8=
E

A |e==hd»3

53183

/A WARNING
T NS M T LD VT ADED WEIGHT OF [0cesomes
| ALLOWIIE NAGHNE T ROLL GAUSING ISIURY OR PROPERTY DAMAG!
W ACCESSORIES DASTALLED, [0 NOT RAFIK 00 SLOPE WITH MACHINE
FACIN® UPHILL LiILES9 WHEELS ARE CHOCKED OR BLOCKED

21

19 20
TRIVANTAGE FETh

R DI DTS

N
w
v

24
COMIERCIL | Conmemen, (B2

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.

103-0167 Decal,Panel.........cc....cceuunneee. 1 14 | 1-653477 Decal,Belt Routing ................ 1
2 1-513746 Decal,Muffler............ccccuueeee. 2 15 | 1-653183 Decal,Check Service............. 1
3 1-653140 Decal,Deck Height................ 1 16 | 1-653139 Decal,Swash..........ccccvverennnn. 1
4 1-323540 Decal,Roller Mounting........... 1 17 | 103-0262 Decal,Fuel Valve................... 1
5 1-523552 Decal,Hyd Tank/Hot Surface 1 18 | 103-0315 Decal,Top Console ............... 1
6 1-513748 Decal,Guard..............cocuuvvneen. 1 19 | 1-303520 Decal,Trivantage................... 1
7 1-513742 Decal,No Step.....ccc.ceevvuvvnnenn. 2 20 | 1-403131 Decal,Commercial 48 ........... 1
8 1-373066 Decal,Bolt Torque ................ 2 21 | 1-643401 Decal,Mercury Switch ........... 1
9 1-303508 Decal,Discharge Warning.....1 22 | 1-633827 Decal,Park Brake Warning ..1
10
11
12
13

1-403005 Decal,Danger ...........cccuvueee. 2 23 | 1-523417 Decal,Commercial 44 ........... 1
1-633922 Decal,Anti-Scalp.................... 1 24 | 1-403132 Decal,Commercial 52............ 1
1-653147 Decal,Deck Height................ 1 25 | 1-643386 Decal,Decal,Exmark Logo ....1
1-303293 Decal,2 Minute Cool.............. 2 1-654520 Decal Kit.......ccoovviiiiieeiiinnnnnnes 1

-16-



KAWASAKI ELECTRICAL GROUP

TO
CLUTCH

30

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1-543792  Wingnut, nyloc %-20............. 2 23 |[1-543393 Insulator, solenoid (+)........... 2

2 [1-633652-03 Strap, battery holdown.......... 1 24 |1-643275 Relay, 12 V.....ccoovceveveeiienne, 2
3 [1-633651  Bolt, battery holdown............. 2 25 [1-633306 Cable, starter (+) ...cccccvveeeeenne 1
4 1103-0705 Cable, ground (-) coeveeeveneneen. 1 26 |1-513075 Switch, 12V solenoid............. 1
5 [1-543391 Insulator, battery................... 1 27 |1-543286 Grommet ......cccoooeviiiieneennnns 2
6 |321-4 Screw, ¥4-20 X 3/4 ................ 5 28 |1-633396 Clip, loom 5/8 ........cccccvevvnnenn. 2
7 |3256-2 Washer, % flat ... 2 29 [1-513051 Switch, drive lever N.C. ......... 2
8 |[32128-33  Nut, ¥-20 whizlock .............. 6 30 |1-303335 Plastic tie, large ......cccccceeennne 4
9 [103-0293  Battery, 12V.....ccccceeviuvvveeennn. 1 31 |1-513374 Meter, engine hours .............. 1
10 |103-0707  Cable, battery (+)....ccccveeeennnne 1 32 |1-633111 Switch, brake N.O./N.C.......... 1
11 |1-800282  Screw, 5/16-18 X 7 ............... 1 33 |100-6186 Module, seat delay ................ 1
12 |1-523415  Spring, seat switch................ 1 34 |103-0206 Switch, ignition w/keys........... 1
13 |3290-500  Screw, #10-24 x 5/8 ........... 10 35 |1-603511 Keys, ignition ..........ccccceeevnee 1
14 |[1-652072-03 Bracket widmt, seat switch...1 36 |1-633673 Switch, blade............c.ccooueee. 1
15 [322-3 Screw, 5/16-18 x 3/4 ............ 3 37 |[3296-2 Nut, nyloc #10-20 .................. 7
16 |32128-20  Nut, whizlock 5/16-18........... 5 38 |1-807513 Carriage Bolt, #10-24 x %2 ..... 4
17 [1-653036  Washer........cccoevvevivvvrennnnnn. 1 39 [1-633782 Switch, Tilt......ccooveviiiieeiinen, 1
18 |1-513152  Switch, seat..........ccccvveeeeennn. 1 40 |103-0498 Nut, Ignition ..........ccceeevveeennns 1
19 [1-633181  Plate .....ccccvveeviiiiieeiiiieeeien 4 41 [103-0499 Seal, Ignition............ccceeeeenen. 1
20 |[1-816001  Fuse-20 amp......cccccccvvvveeenen. 2 42 |3256-14 Washer, #10 flat.................... 1
21 |103-0623  Harness, Wiring ..........c.cee.... 1 43 |103-1193 Clip, loom half............ccccee 1
22 |1-303287  Plastic tie, small ................. 44 |1-807533 Bolt, carriage 10-24x5/8 ........ 1

3

+ Use dielectric grease on all wiring harness connectors.

-17-



KOHLER ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Req'd.
1 |1-543792 Wingnut, nyloc ¥%-20............. 2 22 |1-303287 Plastic tie, small ................. 2
2 |1-633652-03 Strap, battery holdown.......... 1 23 |1-543393 Insulator, solenoid (+)........... 1
3 [1-633651  Bolt, battery holdown............. 2 24 |1-643275 Relay, 12 V.....ccoooevveeiiene, 2
4 1103-0705 Cable, ground () coevveeeriinnnnne 1 25 |1-807513 Carriage Bolt, #10-24 x %2 ..... 4
5 |[1-543391 Insulator, battery................... 1 26 |1-633782 Switch, Tilt...coovvieeees 1
6 |321-4 Screw, ¥2-20 X 3/4 ................ 3 27 |1-543286 Grommet .......ccccceevneneniiinnnnns 2
7 |3256-2 Washer, % flat ... 2 28 |1-633396 Clip, loom 5/8 .......cccovvvveeennns 2
8 132128-33 Nut, ¥-20 whizlock .............. 3 29 |[1-513051 Switch, drive lever N.C. ......... 2
9 |[103-0293  Battery, 12V....cccccceevvevvvennnn. 1 30 |1-303335 Plastic tie, large ......ccccceeenne 4
10 |1-523281  Cable, battery (+).....ccccceeennnne 1 31 |1-513374 Meter, engine hours .............. 1
11 [1-800282  Screw, 5/16-18 X 7 ............... 1 32 |1-633111 Switch, brake N.O./N.C.......... 1
12 |1-523415  Spring, seat switch ............... 1 33 |100-6186 Module, seat delay ................ 1
13 |3290-500  Screw, #10-24 x5/8 ........... 10 34 |103-0206 Switch, ignition w/keys........... 1
14 |1-652072-03 Bracket wldmt, seat switch...1 35 |1-603511 Keys, ignition .........cccccceeeeenne 1
15 ([322-3 Screw, 5/16-18 x 3/4 ............ 3 36 |1-633673 Switch, blade............c.ccoueee. 1
16 [32128-20  Nut, whizlock 5/16-18........... 5 37 |[3296-2 Nut, nyloc #10-20 .........c.cc.... 7
17 |1-653036  Washer......ccccccvvvivvieneeeennnns 1 38 |103-0498 Nut, Ignition ..........cccceveveernnns 1
18 |1-513152  Switch, seat.........cccveeeeeeenne 1 39 |103-0499 Seal, Ignition..........ccccceeeeens 1
19 [1-633181  Plate .....coccvvveeviieeeiiieeeee, 4 40 |3256-14 Washer, #10 flat.................... 1
20 |[1-816001  Fuse-20 amp .......coccvvvveeennn. 2 41 |103-1193 Clip, loom half............cccceee 1
21 |103-0595 Harness, wiring .................... 1 42 |1-807533 Bolt, carriage 10-24x5/8......... 1

+ Use dielectric grease on all wiring harness connectors.

-18-

ENGINE




KAWASAKI ELECTRICAL DIAGRAM

NOILSOd X207 WAL NI

I Em%mum 033V S¥IATT TOINDD HLIN 035070 3
DI HLIN 03501 SHILINS T04LNDD NOTLON HLO
A AYTRS x
T LavLs o TWIND TND
NOTLOW Hd NOILOW H1
(]
0 } 0 !
o2 = = = = 2 o g =2 =< - o o &= - - - = = "ON3 3IIM WOdH OIM3IA S0L03NDT
Sgd 8 B3 S - A S . c o= = 30N
23 L RE 2o TS £ 3 g5 5 K349 0L FNV0 - LD HLTD
= 2 = E 7 7 7 SOVT/NTd 0L JINVAD - NI HOLTD
= G
IS VBN
OIONTT0S - T3 NV [=T=]= HILIAS ;
[E% ooo ey S+1+a8 LIS '€
T INONT =0 3LTHA Eo| 20 ItIREE A+ X| v4I+8 NI 2
EX IR I (V) I8 0 T 3NON 01
#IVW, LINJAID NOILISOd
ANE
W0 ]
@BL - , mw}mn X TWNTWEL
OIONES e
YALVLS  Gm——— 3d1IS e/ A TYNINA3L
on—®
ES
00 ¥ NI
B ELIE
ENIE| ﬁmﬁ 8 WNIN3L
0 WD
VL | HILINS S WNIN3L
- T Jp— NOILINGT
ENE] mﬁ I TNINGEL
30IA o
Fm ——
HOLINS HOLMTD ‘OIONSTOS "B ¥313W 3NH A TVNIWEL
HOLINS LIL "AVI30 L¥3S X WNIWEL
7 = AV LAVLS S TWNIWEL
q B = = 8 z g g EE5zz22 FOLINS HOLTTD ‘OIONITOS BN ‘33 aMDH | 1 TYNIWL
Ad3LLvE 8 TVNIWd3L
0LVINT3Y 3YLT00 vV WNIWEL
il E SNOTLIINNDD TYNIWS3L
HLY O Tllygy HOLTES - LMONT SO0 TORINDD 3 TI0A HILTNS NOTIINST
AATTITRY DN SIRTBER i3 AHEDLVAS  AYTHD 1v3S

-19-



KOHLER ELECTRICAL DIAGRAM

NOILISOd X007 TWAIMaN NI

0FvoNa 0Fv¥oNa
34v38 HLIN NBD v HIIN BS0D MM%EWﬂmmhmwzzmwmnﬂmm
AR AV x
T 13v1S e T0¥INDD I0¥IND?

NOTLOW Hd NOTLOW H1

WMEME | mmmji\

-20-

"ONI JAIN WOSH 03IM3IA SAOLIINNDD
Lol oo D EI
il 8822 mEE - mom | H G A3 1L 39N - LD HOLTT)
w =] w M 7 7 7 JDVI8/5NId 01 FONYe0 - NI H2LM12
|
7 JdIALS VI8 NId
o oo HILINS S+I+8 13VIS €
o A3h = O HINTD
eey BIRIRERE A+ X V+I+8 Ny ¢
—— W
30LIINNDD B ——— INON 01
INIINT UTH e LV, LTI NOILISOd
e
IV NEIEN X TWNIW3L
: dH
8 0 A TIYNIWSAL
QIONgTs P S g
AW g m
IR0 ¥ IYNINEHL B
_ngzﬁm / p
ENIE Mﬁ o B 8 TYNIW3L / ¢
R TR
S IWNIWFL
NYL E | HILIAS
- NDLLTNOT
3514 AOT13A I YNIWSSL
Mﬂmﬁ; —_— o
5o HILIAS HILMT 'INTONT 313K &H A TINIRAL
| ﬁ | HILIAS LTI ‘AV130 1¥3S X TNINAL
o om B o oo 5 R AV LIS S TUNINMAL
~oA = = = g 2R HILTAS HOLMT) '3NTONT “S313W aH [ WNTHL
A¥ALLYE g TWNINNEL
INIONT Yo WNIWSEL
E SNOTLJINNDD IYNIWSEL
ONMOAD HOLMD HOLINS — AnaNT 3WI00H 434 vy 37700 T N T TNOT
BIEIRERE IRIVZREN VA INEN W0 LS HILIMS NOTLINOT



NOTES

-21-



SERVICE RECORD

Date

Description of Work Done

Service Done By

-22-




SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z®

LAZER Z®° HP

LAZER Z® XP

TURF RANGER®

TURF TRACER®

TURF TRACER® HP

VIKING HYDRO

METRO®

METRO®HP

ULTRA VAC"™

SELF STEERING SULKY

GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

©1997,1998, 1999, 2000, 2001 PART NO. 103-0716 Rev C.

EXMARK MFG. CO. INC. (402) 223-6300

INDUSTRIAL PARK BOX 808 FAX (402) 223-5489

BEATRICE, NE 68310 @E:I

ALL RIGHTS RESERVED PRINTED IN U.S.A. ®

MFG. CO. INC.




